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PARTS G 18SD
TT"':;' CODE NO. DESCRIPTION uﬁb REMARKS
1 | 983-454 | TAPPING SCREW (W/SP. WASHER) DSX40 4
2 | 900-845 | GEAR COVERASSY 1 | INcLUD.74
3 | 948-228 | U-NUTM8 1
4 | 957-042 | SUPER LOCK WASHER Ms 1
5 | 980-882 | PINION )
8 | 994-173 | SEALRING 1
7 | 620-1DD | BALL BEARING 6201DDUCMAY2S 1
B | 0900-846 | RUBBER RING 1
9 | 990-884 | FELT PACKING (A) 1
10 | 990-843 | SPRING 1
11 | 990-882 | INNER COVER 1
12 | 990-842 | LOCK PLATE 1
13 | 990-844 | PLATE HOLDER 1
14 | 0993-982 | SEAL LOCK SCREW (W/SP. WASHER) M4X8 | 2
15 | 940-533 | FEATHER KEY 3X3X10 1
16 | 980-860E | ARMATURE 220V 1
17 | 990-851 | FAN GUIDE 1
18 | 984-271 | HEX. HD. TAPPING SCREW DSX7S 2
16 | 956-764 | SPECIAL WASHER 2
20 | 994-190 | INTERNAL WIRE 1
21 | 990-850L | STATOR ASS'Y 220V 1 | iINCLUD.22
22 | 937-823 | BRUSH TERMINAL 2
24 | 937-981Z | SIDE HANDLE FOR M14 1
26 | 993-985 | GEAR 1
27 | 990-853 | BEARING COVER 1 | TiLL 12,1885
27A| 937-035 | BEARING COVER (B) 1 | siNCE 1.1088
28A| 630-20D | BALL BEARING 6302DDUCMPS2S 1
20 | 980-809 | FEATHER KEY 4X4X8 1
30 | 900-857 | SPINDLE 1
a1 | 990-852 | FELT PACKING (B) 1
32 | 900-855 | SEAL PACKING (B) 1
33 | 900-854 | PACKING GLAND 1 | T 12.1085
. 33A| 993-996 | PACKING GLAND 1| SINCE 1.1088
' 34a| 984-182 | HEX. SOCKET HD. BOLT (WFLANGE) M5X18 | 4
35 | 994-191 | SEAL LOCK SCREW (W/SP. WASHER) M4X25 | 3 | TILL 12.1985
35A| 992-038 | SEALLOCK SCREW (W/SP. WASHER) M5X10 | 3 | SINCE 1.1986
36 | 948-856 | HEX. SOCKET HD. BOLT M8X20 (10 PCS.) 2
37 | 949-457 | SPRING WASHER'MS (10 PCS.) 2
38 | 937-911 | SETRING (A) 1
39 | 937-9347 | WHEEL GUARD 1
40 | 937-907Z | WHEEL WASHER (A} 1
a1 | 937-809Z | WHEEL NUT M14X2 1
42 | 093-994 | GEARASSY 1| INCLUD.5,26
43 | 944-433 | DUST SEAL 1
44 | 831-701 | BEARING LOCK 1
45 | 600-0VW | BALL BEARING 8000VVCMPS2S 1
46 NAME PLATE 1
47 983- 885 HITACHI LABEL, 1
48 | 945-181 | BRUSH CAP 2
49 | 999-038 | CARBON BRUSH (1 PAIR) 2
so | 838-241 | BRUSH HOLDER 2
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RARTS | | 3 ' . G 18SD

[TEN T o5% no. " DESCRIBTION | NO. o nsmnks
NO.. . i USED .
51 |- 06b-858 | HOUSING AGSYY  ~ . 1] INCLUD 50,52 i
52 | 961-881 | HEX. soc:{mserscnewmxs | 2
53 | 990-840 | DUST SEAL- _ 1 "
54 | 994-120 | BEARING COVER (A} T . -
54| 994-121 | BEARING g_iw;m! @) . ’ 1| FOR Fm - ' -
55 | 982-034 | TAPPING SUREW WWASHER) D4X12 T ' G
56 | 981-73 | TUBE(G) . ' 5| - :
57 | e81-007 - squéHApAPTER e 1 ) ] N
58 | 983072 -PILLAH 'F‘ERMENAL S ’ 1 LFOR AN : -
50 | 894-122 . ¥ S a0 S L
80 | 850-140 -~ CONN ,smﬁﬁeom (w Pcs) K ) : A
61 | §58-141 ‘| CONNECTOR 5009219 PCS} 1 .
62 |.930-153 SUPPQR'F ®) v
63 | 981-00dZ | INTER "wzna' )
g4 | o71-828. | NOISE SUPPRESGOR - 1] L
e ok o e . .
65 | 981008 SWITCH {EP-ﬁil, h*TYPE) wrwcx 1
.68 | 981-005\- | HANDLEA)Y - - ‘ 1 -
67 | 930- 448 TAPPING sanw (WMASHEH) mx;s"" o 2 G
68 | 960-266 | CORDCLIP - ‘ IR
L = CORD AHM@R Dﬂ” "‘u : 7 ? . . ;: gy e - - et
.70 | 980-338Z-| CORD = -~ - 1] INGLLID.56 (CORD ARMOR D10.7)
‘71 | e85-805 | TAPPING SGREW (wmasuenj psxzs' ' ¢ o
72" |-981-008 | HANDLE (B) ’ 9 ]
73 | 856-836 . TAPF'ING agﬂﬁw (WWASHER) Dexes . | a4 - .
74 | 873-002 NEEDLE IEAmwa (HK1212) e n‘ 17 )
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-G-18SD

STANDARD Accss:’seﬁ%gs :
TTEM v NOLT
CO
No. | CoDENo. ’bssnamﬁou sen)
501 1~937-913Z WRENCH I e 1
502 | 872-422 | HEX. BARWRENGH oMM .- 1
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1 601

i
990~ 858

THRUST WASHER (8) .

1602

837+ ‘b3z

D. C. WHEELS 80MM Az4; 19PCS.)

603

967 9482

937: 9187 /] -:j

CAHB@N BAUSH (Aufo srop TYPE) i PAIR)

fNN EF! WASHER

604
605

037- o187

WHEEL WASHER (C)

608

990- 863

HANDLE JOINT

+

_Bo7 )

305-459

, _ommwo WHEEL tﬁsgusm 180MMXD22.2 HOLE

FOR concnm

608

T i

3(;5 =460

| bIAMOND WHEEL WMMxozz 2 HOLE

WAVE SHA%'E TYPE FOR CONCRETE

609

305- 461

DIAMOND WHEEL (séausﬁm mnmmxozz 2 HOLE

FOR ABFIASI_VE MATARIALS ..

510

.837-9072

FOR AUS (DIAMOND WHEEL)

WHEELWASHER(A) e
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